SiRUSA

EREThEE T 3 FRRE RS
INDUSTRIAL SEWING MACHINE

F{E PARTS LIST

K‘® =SMAMRA T/ ERL S

Ce€ KAUUIN MFG. CO.UTD.,



CONTENTS

8 =g

MISCELLANEOUS COVERS(1)
MISCELLANEOUS COVERS(2)
MISCELLANEOUS THREAD EYELETS
MISCELLANEOUS BUSHINGS

MAIN SHAFT DEIVING MECHANISM

ONE SIDE CUT PRESSER FOOT MECHANISM

UPPER KNIFE CARRIER AND HOOK DRIVING MECHANISM

LOOPER DEIVING MECHANISM

FEED DEIVING MECHANISM

FEED DEIVING CONTROL MECHANISM

LUBRICATING MECHANISM

DOBLE SIDE CUT PRESSER FOOT MECHANISM

/SV/  DEVICE

/AT/ DEVICE

/ET/  DEVICE

/AW/ DEVICE, C.SET (SELECT DEVICE)
THREAD STAND

/CL/  DEVICE

ATTACHMENT BOX

ACCESSORIES

/CL//AW/ DEVICE, C.SET (SELECT DEVICE)
EXCLUSIVE PARTS

STITCH LENGTH SPECIFICATION

A ()

A AAE(2)

@ Mk

EEMME

b X 8 1 SHiE AR

41 R o S R ey B 8 Mk A
o171 R E A SHEEE A
T 4 4B Sk b

ok A B S i HE

oM A A R
@bk

o 1) B R
1R B SE AR
B35 TR B AR

T 836 B Ryt

X BRA B a-AV] (RIEFEH)
% ¥k

%8 5 E M

BioE

M 48

s X RA G m-AW2 GERIFEH)
Rh% & A B4

SHEERME X

10

11

12

13

14

15

17

18

19

20

22

23






MISCELLANEOUS COVERS (1)

HRAVERER(1)

Ref. Parts Amt.
No. No. Description o 4 Regq.
1 P1-1 Crank Chamber Cover dhdE L2 1

2 P1-2 Crank Chamber Cover Gasket B EREL 1

3 P1-3 Screw(11/64-40X11) ¥R &4 5
4 P1-4 Screw(M12-1.75X9) 44 2
5 P1-5 O-Ring ORI AR BB IR 2
6 P1-6 Oil Sight Top Window sk 2
7 P1-7 Screw (9/64-40X11.3) 3F &4 10
8 P1-8 Top Cover (Middle) EE(F) 1
9 P1-9 Screw (11/64-40X6.5) F 4 2
10 P1-10 Nut 37 8 2
11 P1-11 Screw (9/64-40X5.6) 3 44 4
12 P1-12 Top Cover (Middle) Spring FE(P)ER 1
13 P1-13 Nut ¥ g 2
14 P1-14 Top Cover (Middle) Hinge LEER(F)EESR 1
15 P1-15 Screw (9/64-40X6) 8% 4% 7
16 P1-16 Top Cover (Front) L EGD) 1
17 P1-17 Rivet gpéT 2
18 P1-18 Top Cover (Front) Gasket LERRGD 1
19 P1-19 Screw (5/16-24X32) ¥ &% 3
20 P1-20 Washer £ 3
21 P1-21 Emblem A 1
22 P1-22 Warning Sticker LS 1
23 P1-23 Machine Frame End Cover Gasket B R 1
24 P1-24 Machine Frame End Cover b & 1
25 P1-25 Looper Lever Shaft Cover Gasket PRl Al 1
26 P1-26 Looper Lever Shaft Cover ki 1
27 P1-27 Screw (9/64-40X5) 3 4 10
28 P1-28 O-Ring ORISR 3
29 P1-29 Drain Hole Screw (3/8-24X8) ik 3R &% 1
30 P1-30 Plug Screw(M14-1X4) ik b 3R & 2
31 P1-31 Screw (1/4-28X32.5) R 4 2
32 P1-32 Washer £ 3
33 P1-33 Crank Chamber Cover Oil Shield By i 48 R 1
34 P1-34 0Oil Seal Plug B & 1
35 P1-35 Sewing Head Oil Defense by i AR 1
36 P1-36 Sewing Head Key WA E R 2
37 P1-37 Screw (9/64-40X8.5) 3R & 2
38 P1-38 Screw (1/4-28X20) ¥R & 1
39 P1-39 Pin &4 1
40 P1-40 Knife Driving Connection Qil Guard g 1




MISCELLANEOUS COVERS (1) MBI (1)

Ref. Parts Amt.
No. No. Description do P4 Req.
41 P1-41 Knife Driving Connection Felt AR 1
42 P1-42 Thread Carrier And Hook Driving Rod Oil Guard By 4% R 1
43 P1-43 Screw (9/64-40X8) B 44 2
44 P1-44 Seal £ 2
45 P1-45 Nut 2B 2
46 P1-46 Sewing Head Cover(Left) $EE 1
47 P1-47 Emblem 4218 1
48 P1-48 Seal Plug HE 1
49 P1-49 Seal Plug wE 1
50 P1-50 Oil Guide Wire i e 1
51 P1-51 Crank Chamber Cover, C. Set hdhE L E4a 1
52 P1-52 Top Cover (Middle), C. Set EE(P)a 1
53 P1-53 Top Cover (Front), C. Set rE(GD4aA 1
54 P1-54 Knife Driving Connection Oil Guard, C. Set A 1
55 P1-55 Sewing Head Cover Gasket kiR 1
56 P1-56 Sewing Head Cover Gasket(Front) BHENME 1
57 P1-57 Needle Thrad Take-up Guard #5 1
58 P1-58 Screw(M4-0.7X8) 37 44 2
59 P1-59 Machine Frame A 1
60 P1-60 Machine Frame 5 1
61 P1-61 Sewing Head Cover(Left), C. Set PEEM 1
62 P1-62 Sewing Head Cover Gasket(Front), C. Set SH@ATE A 1









MISCELLANEOUS COVERS (2)

BREEAEQ2)

Ref. Parts

No. No. Description on A Req.
1 P2-1 Sewing Cylinder B = 3R 2% 1
2 P2-2 Sewing Cylinder Gasket ab h4R R 1
3 P2-3 Alignment Pin WHIESH 1
4 P2-4 Knock Pin THH 8 1
5 P2-5 Screw(3/8-24X5.4) % &4 1
6 P2-6 Seal Gasket NPk .y 1
7 pP2-7 Cylinder Frame Cover (Front) A 1
8 P2-8 Screw (9/64-40X8) ¥R 44 10
9 P2-9 Oil Gauge sk 1
10 P2-10 Screw (M22-1.5X5.7) ¥R & 1
11 P2-11 O-Ring ORI B3R 1
12 P2-12 Seal Gasket kR A 1
13 P2-13 Cylinder Frame Cover (Left) & 1
14 P2-14 Oil Gauge, C.Set p: = 1
15 P2-15 Model Plate RISk 448 1
16 P2-16 Cylinder Frame Cover (Upper) Lz 1
17 P2-17 Seal Gasket kbR 1
18 P2-18 Screw (1/8-44X6.5) 82 4 8
19 P2-19 Dust Defender (Upper) BFREE(L) 1
20 P2-20 Screw (3/32-56X1.55) % 44 1
21 P2-21 Dust Defender (Lower) BREE(T) 1
22 P2-22 Pin 3544 2
23 P2-23 Looper Cover Spring Support RERE 1
24 P2-24 Screw (11/64-40X5) ¥R & 1
25 P2-25 Looper Cover Spring FTHHEREH 1
26 P2-26 Screw (9/64-40X5) 32 1
27 P2-27 Lopper Cover T A4tE 1
28 P2-28 Pin 1544 1
29 P2-29 Screw (9/64-40X5.7) ¥R 4 1
30 P2-30 Chain-off Cutting Knife LB XA 1
31 P2-31 Chain-off Cutting Knife Guard 2] 7] 1
32 P2-32 Screw (M4-0.7X4.5) $F 4 1
33 P2-33 Screw (M4-0.7X5.7) 34 1
34 P2-34 Looper Thread Guide Wire SR 1
35 P2-35 Screw (9/64-40X8) Y 1
36 P2-36 Feed Drive Shaft Cover Gasket BB A 2
37 P2-37 Feed Drive Shaft Cover ks E 2
38 P2-38 Screw (9/64-40X7) ¥R &4 6
39 P2-39 Looper Cover Spring Support, C. Set BRERAEW 1
40 P2-40 Cylinder Frame Cover (Upper), C. Set +tEa@ 1




54 55
47

67

ﬂ 66 63 62

65 56 64 -

57



MISCELLANEQOUS THREAD EYELETS

TEER B

Ref. Parts

No. No. Description oo pA Regq.
1 P3-1 Thread Guide Plate BEIR 1
2 P3-2 Screw (11/64-40X8.3) 37 44 12
3 P3-3 Thread Eyelet BRI 4
4 P3-4 Thread Pipe (Long) BRE(ER) 1
5 P3-5 Thread Pipe (Short) B e (4) 1
6 P3-6 Warning Sticker B4k 1
7 P3-7 Screw (M4-0.7X8) 32 44 2
8 P3-8 Thread Guide Plate, C. Set K higm 1
9 P3-9 Thread Guide Plate Support BER XIFH 2
10 P3-10 Screw (11/64-40X7) 3F &4 2
11 P3-11 Thread Tension Support LTREAEZR 1
12 P3-12 Thread Tension Support Bracket TREAEEEZE 2
13 P3-13 Screw (7/32-32X9.5) 37 44 4
14 P3-14 Screw (1/8-44X6.4) ¥ 44 1
15 P3-15 Tension Release Shaft Spring RN B E 1
16 P3-16 Tension Release Shaft Tk 1 FEH b I
17 P3-17 Nut BE 4 6
18 P3-18 Tension Spring Bushing EHBREHEE T H 6
19 P3-19 Looper Thread Tension Spring TA4tEAEE 1
20 P3-20 Top Cover Thread Tension Spring LR IR N BE 1
21 P3-21 Needle Thread Tension Spring HBENBE 4
22 P3-22 Tension Release Pin Bushing RAOBERIEHEE 7
23 P3-23 Thread Tension Disc RS EAR 12
24 P3-24. Thread Tension Disc Eyelet RN IBEBR A 3
25 P3-25 Tension Post A BE XA 6
26 P3-26 Tension Release Pin IR B AE 8 7
27 P3-27 SP Device, C. Set 4635 b4 1
28 P3-28 Oil Cup Lip By B AFAE B 1
29 P3-29 Hinge Pin 4215 S 1
30 P3-30 SP Felt SP&y i 8t 4
31 P3-31 SP Felt Stay SPzy i 8t % 4 1
32 P3-32 Oil Wick IS 1
33 P3-33 SP Container B i i 77 A 1
34 P3-34 SP Container Support 9 ik A1 B & 1
35 P3-35 Screw (9/64-40X4.6) % & 2
36 P3-36 Thread Take-up Eyelet Holder wHRAARE 1
37 P3-37 Thread Take-up Eyelet RG%AT 1
38 P3-38 Screw (1/8-44X6.5) 32 44 1
39 P3-39 Looper Thread Take-up Guide F £) 432 67 47 2 22 1
40 P3-40 Screw (1/8-44X4.3) 3 & 4




MISCELLANEOUS THREAD EYELETS ﬁ@ ﬁ% 3

Ref. Parts

No. No. Description ap FA Req.
41 P3-41 Looper Thread Take-up Eyelet(Front) F 44+ 542 (AT) 1
42 P3-42 Looper Thread Take-up Eyelet(Rear) T A4+ 842048) 1
43 P3-43 Screw (3/32-56X3.2) 32 &4 4
44 P3-44 Eyelet Supporting Plate RGIZLE TR 1
45 P3-45 Looper Thread Guard F A4t &4 1
46 P3-46 Top Cover Thread Pipe T Ersp B B 1
47 P3-47 Looper Thread Guide Wire (Upper) TFTA4SLEELEL 1
48 P3-48 Needle Thread Strike-off Pin Holder Bracket BRIEHEETE 1
49 P3-49 Needle Thread Strike-off Pin BRERNEEAR 4
50 P3-50 Screw (1/8-44X2) ¥ &4 4
51 P3-51 Needle Thread Strike-off Pin Holder BRIENFEERE 1
52 P3-52 Screw (3/32-56X6.2) 32 44 2
53 P3-53 Needle Thread Guide Wire g B H B8 1
54 P3-54 Head Cover Thread Eyelet e BB R 1
55 P3-55 Screw (1/8-44X4.4) 32 4 1
56 P3-56 Needle Thread Eyelet Holder SRR NP 1
57 P3-57 Screw (11/64-40X13) 2 44 1
58 P3-58 Needle Thread Eyelet 43R N1 AR 4
59 P3-59 Stitch Unlocker Mounting Bracket BReRIEH R 1
60 P3-60 Screw (11/128-56X3) 37 44 1
61 P3-61 Screw (1/8-44X5.9) 7 4% 1
62 P3-62 Stitch Unlocking Spring B EE 1
63 P3-63 Stitch Unlocking Spring Holder BRBRALE T ]
64 P3-64 Needle Bracket B X iELE 1
65 P3-65 Screw (1/8-44X3.4) ¥ 4% 4
66 P3-66 Screw (1/8-44X5.4) ¥ 4% 1
67 P3-67 Screw (1/8-44X2.7) 32 44 2
68 P3-68 Thread Guide, C. Set K%M 1
69 P3-69 Eyelet Supporting Plate, C. Set R{AFE A4 1
70 P3-70 Needle Bracket, C. Set BRIEEN 1
71 P3-71 Needle Thread Strike-off Pin Holder, C. Set BRIFERANFEREA 1
72 P3-72 SP Felt Stay, C. Set SPry gt X txéa 1
73 P3-73 Thread Take-up Eyelet Holder, C. Set R iea 1









MISCELLANEOUS BUSHINGS

Ref. Parts Amt.
No. No. Description do 4 Regq.
1 P4-1 Adapter, C. Set K4 1
2 P4-2 Adapter AR S 1
3 P4-3 Screw (M5-0.8X5) 37 44 2
4 P4-4 Ball Bearing #hK 1
5 P4-5 Bearing Housing AEEE 1
6 P4-6 Screw (3/16-32X11.5) ¥ & 4
7 P4-7 Bearing Housing Gasket AR EERA 1
8 P4-8 Oil Seal Ptk g 4
9 P4-9 Crankshing Bushing (Front) EEECAET) 1
10 P4-10 Main Shaft Bushing (Rear) I#ELUL) 1
11 P4-11 Main Shaft Bushing (Front) I&HEF(E) 1
12 P4-12 Oil Wick (Woollen Yarn) Pl R 2
13 P4-13 Oil Wick (Laced Wire) P i 1
14 P4-14 Knife Driving Lever Bushing (Rear) sAEE(18) 1
15 P4-15 Knife Driving Lever Bushing (Front) AEEZ(AT) 1
16 P4-16 Presser Foot Lifter Stop Pﬁn_ger Bushing wmE 1
17* P4-17 Looper Driving Lever Shaft Bushing T astesshe i 1
18 P4-18 0Oil Wick L I 1
19 P4-19 Seal Plng FEHE 1
20 P4-20 Oil Wick PL: R 1
21 P4-21 Screw (11/64-40X8.3) B 4 1
22 P4-22 Plastic Pipe pi) X 1
23 P4-23 Presser Bar Bushing REnE % 1
24 P4-24 Needle Bar Bushing(Upper)Lid HEEE(LE 1
25 P4-25 Gasket £ 1
26 P4-26 Needle Bar Bushing(Upper) HiEEE(L) 1
27 P4-27 Needle Bar Bushing(Lower) HEEE(T) 1
28 P4-28 Oil Seal i g 1
29 P4-29 Looper Rocker Shaft Bushing (Front) F £) 414280 E 1
30 P4-30 Looper Rocker Shaft Bushing (Rear) F £ 412 E 1
31 P4-31 Oil Seal 3 2
32 P4-32 Feed Bar Eccentric Pin Bushing BB ES 1
33 P4-33 O-Ring 23854 2
34 P4-34 Bearing Housing, C. Set hAEE TN 1
35 P4-35 Knife Driving Lever Bushing (Rear), C. Set EEE(E A 1
36 P4-36 Knife Driving Lever Bushing (Front), C. Set EEEGDA 1
37 P4-37 Looper Rocker Shaft Bushing (Rear), C. Set TAHHEERET (B 1






MAIN SHAFT DEIVING MECHANISM ;i%@ﬁﬁiﬁ Eﬁﬁ S

Ref. Parts Amt.
No. No. Description oo 4 Req.
1 P5-1 Main Shaft X b 1
2 P5-2 O-ring ORI ¥ B8 3% 1
3 P5-3 Looper Thread Take-Up JEBRE L 1
4 P5-4 Top Cover Thread Take-Up LA G L 1
5 P5-5 Screw (7/32-32X3.6) 3 4 4
6 P5-6 Positioning Screw (1/8-44X4) 3% 44 2
7 P5-7 Collar #hHIF 2
8 P5-8 Screw (11/64-40X6) Y2 4 4
9 P5-9 Main Shaft Coupling, C. Set FahiEga 1
10 P5-10 O-ring ORI MR 1
11 P5-11 Main Shaft Coupling X NECE RS 1
12 P5-12 Thread Carrier and Hook Driving Rod, C. Set  E&&y 7] n:ig 5 48 1
13 P5-13 Screw (1/4-28X6.3) 3% 4 6
14 P5-14 Pump Driving Gear RoBAE 1
15 P5-15 Screw (1/8-44X6) 3E & 3
16 P5-16 Crankshaf dh 4 1
17 P5-17 Needle Bearing E 4T dEK 1
18 P5-18 Thread Carrier and Hook Driving Rod (Right) E&#) 7] éaig A7 sk & 1
19 P5-19 Needle Bearing Retaining Plate Bt ARIuir 1
20 P5-20 Screw (9/64-40X4.8) 3% 44 2
21 P5-21 Pulley &g 1
22 P5-22 Screw (1/4-28X10) ¥ 4 2
23 P5-23 Needle Bar Lever Connecting Rod AL AR AR R AR 1
24 P5-24 Screw (3/16-32X14) 2 &4 2
25 P5-25 Needle Bearing F AT B 1
26 P5-26 Needle Bar Lever Connecting Rod Pin S AEARAR R AR IE &S 1
27 P5-27 Oil Wick P 1
28 P5-28 Screw (9/64-40X12) 3% & 2
29 P5-29 Needle Bar Lever EHAEHRAF 1
30 P5-30 Main Shaft, C. Set F hhi 1
31 P5-31 Retaining Ring CH a3k 1
32 P5-32 Thrust Ring #*h 1
33 P5-33 Needle Bar Connecting Link AR =R A 1
34 P5-34 Needle Bar Connecting Link Pin SHAEEARIE S 2
35 P5-35 Oil Wick % i 4E 2
36 P5-36 Screw (1/8-44X35) 32 4 2
37 P5-37 Needle Bar Connecting Bracket dHixid sk e 1
38 P5-38 Screw (9/64-40X6.4) 37 &4 4
39 P5-39 Needle Bar £H4x 1
40 P5-40 Needle Clamp 4143 1




MAIN SHAFT DEIVING MECHANISM [i: ii_@ﬁﬁiﬁ i_i %ﬁﬁ S

Ref. Parts Amt,
No. No. Description ou 4 Req.
41 P5-41 Needle B4t 4
42 P5-42 Retainer 182 4t 1
43 P5-43 Screw (3/32-56X2.5) B2 &4 5
44 P5-44 Stitch Plate £H4R 1
45 P5-45 Stitch Plate Tongue IR E kR 1
46 P5-46 Screw (3/32-56X2) ¥2 44 1
47 P5-47 Needle Bar Lever, C. Set stikdn 1
48 P5-48 Collar hIE 1
49 P5-49 Screw (M5-0.8X5) 32 4 4
50 P5-50 Looper Thread Take-Up, C. Set G RG LA 1
51 P5-51 Top Cover Thread Take-Up, C. Set LA RIRK LA 1
52 P5-52 Collar, C. Set IR 4 2
53 P5-53 Pulley, C. Set R 1
54 P5-54 Collar, C. Set $hIF A 1
55 P5-55 Needle Clamp, C.Set £1484m 1
56 P5-56 Stitch Plate, C. Set AR 4 1
57 P5-57 Needle Bar, C. Set 4tix s 1






14 DO007-01

ACCESSORY PARTS

47 48




ONE SIDE CUT PRESSER FOOT MECHANISM

Ref. Parts Amt.
No. No. Description oo 4 Req.
1 P6-1 Adjusting Screw (M12-1X17) EEE XS 1
2 P6-2 Lock Nut 1% ¥R g 1
3 P6-3 Presser Spring BRrrig%E 1
4 P6-4 Presser Bar Connecting Bracket R Bop AT 38 45 22 1
5 P6-5 Screw (11/64-40X10.3) 32 &4 1
6 P6-6 Presser Foot Adjusting Screw BwrA g 1
7 P6-7 Pin &8 1
8 P6-8 Connecting Bracket Cushion BEERE 1
9 P6-9 Presser Bar Guide R Fop 44 1
10 P6-10 Lock Nut AR 3R 18 1
11 P6-11 Adjusting Nut 3 8 2R 1 1
12 P6-12 Screw (M6-1X8) 32 44 1
13 P6-13 Presser Bar RBP4 42 1
14 P6-14 One Side Cut Presser Foot, C. Set 34 B e 1
15 P6-15 One Side Cut Presser Foot 2 1) R By 1
16 P6-16 Screw (11/64-40X6.3) W7 4 1
17 P6-17 Carrier/Hook Driving Segment rHHEGRA 1
18 P6-18 Carrier/Hook Driving Lever Link L AstredyElg 2
19 P6-19 Link Pin ARG 4
20 P6-20 Screw (3/32-56X3.3) 32 &4 4
21 P6-21 Thread Hook Driving Lever 2) 4HEE S AR AR 1
22 P6-22 Top Cover Thread Hook AR B £ 1
23 P6-23 Screw (9/64-40X6.8) ¥R 44 1
24 P6-24 Top Cover Thread Carrier Driving Lever LEhsz e EEREES 1
25 P6-25 Top Cover Thread Carrier LA RIC A 1
26 P6-26 Screw (1/8-44X5) ¥ 2
27 P6-27 Presser Foot Attach Piece (Right) B R () 1
28 P6-28 Presser Foot Attach Piece (Left) BB (£) 1
29 P6-29 Screw(3/32-56X1.5) ¥Z 44 4
30 P6-30 Lower Knife Fin7] 1
31 P6-31 Lower Knife Clamp T 171 kAR 1
32 P6-32 Screw (1/8-44X3.5) 3E 44 1
33 P6-33 Yielding Section Spring NRBRE 1
34 P6-34 Yielding Section R A 1
35 P6-35 Chip Guard Plate A ER B 1
36 P6-36 Presser Foot Spring Plate (Left) BB R (L) 1
37 P6-37 Presser Foot Spring Plate (Right) R % R (&) 1
38 P6-38 Screw (3/32-56X2) 32 44 1
39 P6-39 Spring Plate Holder BEREEHY 1
40 P6-40 Chip Guard ENE Y 1




ONE SIDE CUT PRESSER FOOT MECHANISM B8 7R A £ R A1 i 6

Ref. Parts Amt
No. No. Description on P A Req.
41 P6-41 Chip Guard Spring MAMERER 1
42 P6-42 Screw (1/8-44X3.4) 32 &4 1
43 P6-43 Presser Foot Guide (Right) B E4(E) 1
44 P6-44 Screw (M5-0.8X12) 3% 4% 1
45 P6-45 Presser Foot Guide (Left) B4 (L) 1
46 P6-46 Screw (M5-0.8X14) 37 &4 2
47 P6-47 Presser Foot Spring Plate (B)(Left) BRuwsgg h (E)(L) 1
48 P6-48 Presser Foot Spring Plate (B)(Right) R B (&)E) 1
49 P6-49 Presser Bar Guide, C. Set PR 14 48 1
50 P6-50 Screw (3/16-32X4) 3% 44 2
51 P6-51 Presser Bar Lifter Lever (Large) R Ry s+ AR AR (K) 1
52 P6-52 Screw (7/32-32X12) 37 44 1
53 P6-53 Stop Plunger Segment pin 1584 1
54 P6-54 Screw (M5-0.8X5) R4 1
55 P6-55 Stop Plunger Segment HHE 1
56 P6-56 Nut ¥ g 1
57 P6-57 Presser Foot Lifter Stop Plunger REjsAeis 24 1
58 P6-58 Presser Foot Lifter Lever Link (Long) B rEigigEaf(&) 1
59 P6-59 Screw (9/64-40X6.1) 32 44 2
60 P6-60 Presser Foot Lifter Lever Link (Short) R EAEAL 242 (48) 1
61 P6-61 Presser Bar Lifter Lever (Small) BB IEAEAZ () 1
62 P6-62 Screw (7/32-32X6) 32 &4 1
63 P6-63 Presser Bar Lifter Lever R R AR 1
64 P6-64 Screw (3/32-56X4.3) 2 & 1
65 P6-65 Presser Bar Lifter Lever (Large), C. Set R AR 1







e e

39
44




Ref. Parts Amt
No. No. Description oo 4 Req.
1 P7-1 Carrier/Hook Driving Rod (Left), C. Set LSRR 1
2 P7-2 Carrier Hook Driving Rod (Left) L AhsRiEA7 1
3 P7-3 Rod Ball (Left) 3K 3R 1
4 P7-4 Screw (9/64-40X10) ¥ & 2
5 P7-5 Nut A 1
6 P7-6 Nut ¥R g 2
7 P7-7 Carrier Hook Sleeve Lever LG EEED 1
8 P7-8 Screw(9/64-40X9) 2 &4 1
9 P7-9 Needle Thread Take-up 4t H BRIL 1
10 P7-10 Screw(M3.5-0.6X6) 3R &4 1
11 P7-11 Screw(M3.5-0.6X8) 3% &4 2
12 P7-12 Bracket B xR 1
13 P7-13 Knife Driving Lever BRI DRSS Eip 1
14 P7-14 Steady Washer REEE 1
15 P7-15 Knife Driving Connection (Right), C. Set i nEEd&RcE)al
16 P7-16 Knife Driving Connection(Right) Eoi e ER(E) |1
17 P7-17 Knife Driving Connection Ball(Right) e gRCE) |
18 P7-18 Screw (M3.5-0.6X14) R & 4
19 P7-19 Nut (Left-handed Screw) BHE(RT) 1
20 P7-20 Knife Driving Connecting Rod Ly e 8y ik 47 1
21 P7-21 Nut ) 2 g 1
22 P7-22 Knife Driving Connection (Left), C. Set L n3sEgR(s)al
23 P7-23 Knife Driving Connection (Left) oy AR (L) 1
24 P7-24 Rod Ball (Left) 3R 1
25 P7-25 Knife Holder Bracket, C. Set T lB R EEA 1
26 P7-26 Thread Carrier and Hook Sleeve Bushing MR ERICE#RE |
27 P7-27 Bushing Ring MERA 1
28 P7-28 Carrier/Hook Driving Sleeve LA iEATAE 1
29 P7-29 Oil Wick P S 1
30 P7-30 Oil Seal k3] 1
31 P7-31 Oil Seal B3 1
32 P7-32 Knife Holder Guide Collar, C. Set 8 la 1
33 P7-33 Knife Holder Shank Support L1 71 B e X B 1
34 P7-34 Knife Holder Spring B AERE 1
35 P7-35 Knife Holder Guide Collar T NREE A 1
36 P7-36 Screw (9/64-40X9) 7 &4 1
37 P7-37 Knife Holder Shank L4177 Bl & B A% 1
38 P7-38 Screw (9/64-40X8) ¥ & 2
39 P7-39 Screw (3/32-56X3.5) 8 44 1
40 P7-40 Knife Support BRVEE 1




UPPER KNIFE > CARRIER AND HOOK DRIVING MECHANISM

Ref. Parts Amt,.
No. No. Description o0 4 Req.
41 P7-41 Screw (3/32-56X1.2) ¥E 44 1
42 P7-42 Upper Knife w17 1
43 P7-43 Knife Holder L) B & R 1
44 P7-44 Screw (3/32-56X7) 37 44 2
45 P7-45 Screw (1/4-40X6) 3% 4 1
46 P7-46 Knife Holder Bracket LB B 1
47 P7-47 Sleeve Bushing (Upper) #ME(L) 1
48 P7-48 Sleeve Bushing (Lower) #BE(CF) 1
49 P7-49 Washer A 2
50 P7-50 Knife Driving Connection, C. Set T ngsagsa |
51 P7-51 Knife Driving Lever, C. Set DR DIELS F -] 1
52 P7-52 Needle Thread Take-up, C. Set ez Bgrla 1






«+
o~




LOOPER DEIVING MECHANISM

Ref. Parts Amt
No. No. Description do 4 Req.
1 P8-1 Looper Driving Crank Pin TAstESdniEs |
2 P8-2 Screw (9/64-40X16.3) R & 1
3 P8-3 Roll Pin for Main Shaft 1E 4% 1
4 P8-4 Looper Lever Driving Rod, C. Set T A érEESiFa 1
5 P8-5 Looper Lever Driving Rod Ball F £) 1 EE$h 47 2k 1
6 P8-6 Screw (M3.5-0.6X14) 3% & 6
7 P8-7 Looper Lever Driving Rod F A 4tEE4F 1
8 P8-8 Washer e 1
9 P8-9 Nut (Left-handed Screw) BHE(RT) 2
10 P8-10 Retaining Ring Fa 3 2
11 P8-11 Looper Lever Driving Rod Pin TF 4 4HEeEh 4215 4K 1
12 P8-12 Screw (1/8-44X5) ¥R & 1
13 P8-13 Collar $hIE 2
14 P8-14 Screw (11/64-40X5.5) 3R &4 2
15 P8-15 Looper Lever Shaft F £) 4147 %4 1
16 P8-16 Washer #*h 6
17 P8-17 Screw (7/32-32X20) ¥R 44 1
18 P8-18 Looper Lever F %) 4t 4% 1
19 P8-19 Looper Driving Connection Rod, C. Set TH4tEHEEa 1
20 P8-20 Looper Driving Connection(Upper) T AsteEdiEf(L) 1
21 P8-21 Looper, C. Set £ 4t 1
22 P8-22 Looper Driving Connection Ball(Upper) T A4t EiFER(E) 1
23 P8-23 Nut 37 18 1
24 P8-24. Looper Driving Connecting Rod T A st e &7 1
25 P8-25 Nut 3% g 1
26 P8-26 Looper Driving Connection(Lower) T 441588 42(F) 1
27 P8-27 Looper Driving Connection Ball(Lower) TFTH4ESHERK(T) 1
28 P8-28 Nut $E g 1
29 P8-29 Steady Fork £ xS 1
30 P8-30 Screw (M3.5-0.6X8) ¥R &% 1
31 P8-31 Looper Rocker Shaft F 4 413 AR 8 1
32 P8-32 Looper Rocker Shaft Sleeve F 4 4142 E 5 1
33 P8-33 Washer #H 1
34 P8-34 Screw (9/64-40X10.9) 3R 4 1
35 P8-35 Looper Rocker Shaft Sleeve Guide. TFTAHESAMEESEH |
36 P8-36 Screw (3/16-32X8) 3 &% 1
37 P8-37 Collar TF 4 4F3% 43 2438 1
38 P8-38 Screw(11/64-40X13) 37 4 1
39 P8-39 Looper Holder TFTAHBEER 1
40 P8-40 Screw (11/64-40X8.3) 3R & 1

o



LOOPER DEIVING MECHANISM s =
Ref. Parts Amt
No. No. Description an A Req.
41 P8-41 Packing Mk 1
42 P8-42 Adjusting Screw(9/64-40X8.2) 3 8 4% 4 1
43 P8-43 Looper %) 4t 1
44 P8-44 Screw (9/64-40X4.9) R & 1
45 P8-45 Needle Guard(Front) P53 k(A7) 1
46 P8-46 Screw (29/256-48X3.2) oY 2
47 P8-47 Screw (3/32-56X3.5) ¥4 1
48 P8-48 Looper Driving Connection(Upper), C. Set ThstEELa(L) 1
49 P8-49 Looper Driving Connection(Lower), C. Set TAsEEHELEH(T) 1
50 P8-50 Spacer 5 1
51 P8-51 Looper, C. Set AR 1
52 P8-52 Looper Lever, C. Set TF 4 4H4aHF 4 1
53 P8-53 Looper Holder, C. Set TAHAHBEEASA 1
54 P8-54 Looper Rocker Shaft, C. Set T ARt 1

oo






38




FEED DEIVING CONTROL MECHANISM

\‘%\Q E =]
§

Ref. Parts Amt
No. No. Description ou 4 Req.
1 P9-1 Feed Lift Eccentric, C. Set AR B A 1
2 P9-2 Feed Lift Connection (Upper) FHAERARA(L) 2
3 P9-3 Screw (11/64-40X16) ¥R & 4
4 P9-4 Feed Lift Eccentric Ball EHARAROHRIK |
5 P9-5 Screw (11/64-40X4) ¥ & 4
6 P9-6 Nut (Left-handed Screw) 328 2
7 P9-7 Feed Lift Eccentric Connecting Rod EHARAIBOEER 2
8 P9-8 Nut R g 2
9 P9-9 Feed Lift Connection (Lower) FEHRRAEIE(T) 1
10 P9-10 Screw (M3.5-0.6X14) 3% 4 4
11 P9-11 Feed Lift Connection Ball FH R RAEARR 1
12 P9-12 Steady Fork Lx X 1
13 P9-13 Screw (M3.5-0.6X8) 3R & 1
14 P9-14 Oil Wick IS 2
15 P9-15 Pin X 3R &t 2
16 P9-16 Feed Drive Eccentric, C. Set i AES B OKA 1
17 P9-17 Feed Drive Eccentric Ball FEHBEE R ORI 1
18 P9-18 Washer A4 8
19 P9-19 Feed Drive Connection(Lower) A RESHEA(T) 1
20 P9-20 Feed Drive Connection Ball E AEES ALK 1
21 P9-21 Steady Washer BERR 1
22 P9-22 Washer & H 1
23 P9-23 Nut 343 1
24 P9-25 Feed Drive Shaft RS 1
25 P9-26 Feed Drive/Looper Avoid Lever #HH BARAR 1
26 P9-27 Feed Drive Shaft Bushing HHAEHHBER 1
27 P9-28 Screw (3/16-32X9.1) ¥ & 1
28 P9-30 Looper Avoid Connecting Rod, C. Set L4t ESEFE 1
29 P9-31 Screw (7/32-32X10) 3% & 2
30 P9-32 Looper Avoid Connecting Rod Bushing EEARE 2
31 P9-33 Needle Bearing ) T 2
32 P9-34 Looper Avoid Connecting Rod 4:ESEN 1
33 P9-35 Looper Avoid Adjusting Nut PG 1
34 P9-36 Feed Lift Connection(Upper), C. Set wHARARA(L)A ]
35 P9-37 Feed Lift Connection(Lower), C. Set FRARAEL(FT)AE ]
36 P9-38 Feed Drive Eccentric(Upper), C. Set wHARAB (A
37 P9-39 Feed Drive Eccentric(Lower), C. Set #FHARABOR(TAL






FEED DEIVING MECHANISM

Ref. Parts Amt
No. No. Description o0 4 Req.
1 P10-1 Feed Bar, C. Set HHABE XA 1
2 P10-2 Main Feed Bar FEHABEEE 1
3 P10-3 Differential Feed Bar £Z8 %K A E X & 1
4 P10-4 Feed Bar Plate AR EREAR 2
5 P10-5 Screw (11/64-40X18.5) i 4 4
6 P10-6 Screw (11/64-40X7) ¥E 4 1
7 P10-7 Differential Feed Dog E8 W% 1
8 P10-8 Main Feed Dog kS 1
9 P10-9 Screw (11/64-40X7.8) W8 4 2
10 P10-10 Needle Guard(Rear) TR4t h (48) 1
11 P10-11  Screw (1/8-44X4.8) o 1
12 P10-12 Feed Bar Eccentric Pin Rt = - - INNY > 1
13 P10-13 Screw (11/64-40X5) 3% & 1
14 P10-14 O-ring ORI B 37 1
15 P10-15 Screw (9/64-40X6.4) 37 &4 3
16 P10-16 Feed Bar Slide Block FHEER 1
17 P10-17 Feed Rocker Link Bushing EHAERER 3
18 P10-18 Screw (7/32-32X6.5) $E &4 2
19 P10-19 Main Feed Bar Driving Link FHHBEETEEHE |
20 P10-20 Feed Rocker Link Pin EH R ARG 2
21 P10-21 Differential Feed Bar Driving Link 28K LEEIF 1
22 P10-22 Screw (7/32-32X5) ¥R & 1
23 P10-23 Feed Rocker g BEAR 1
24 P10-24 Differential Feed Bar Driving Link Slider EEHEHALBEER 1
25 P10-25 Screw (7/32-32X4.6) ¥ 44 1
26 P10-26 Differential Feed Adjusting Link £ &R E AT 1
27 P10-27 Screw (11/64-40X6.6) 2 & 1
28 P10-28 Differential Feed Adjusting Lever E2EFEHALAGHAE 1
29 P10-29 O-ring ORI B 2% 1
30 P10-30 Feed Rocker Shaft FH A AT 1
31 P10-31 _ Screw (M6-1X8) T 2
32 P10-32 Feed Rocker Shaft Bushing EH AR HEY 1
33 P10-33 Feed Rocker Link EH R R 1
34 P10-34 Screw (7/32-32X10.5) 3 &4 1
35 P10-35 Feed Adjusting Nut 3%k B3 ap 2R 18 1
36 P10-36 Differential Feed Adjusting Lever (Middle) 2EHEHAERHAAIT(F) ]
37 P10-37 O-ring ORI B 1R 1
38 P10-38 Differential Feed Adjusting Dial Gasket EHENAEELARE 1
39 P10-39 Differential Feed Adjusting Dial EHFXHALEAREEE |
40 P10-40 Screw (9/64-40X8.5) 3% &4 1




Ref. Parts Amt.
No. No. Description ot P Req.
41 P10-41 Spacer (Fiber) P () 1
42 P10-42 Corrugated Washer Ak R 1
43 P10-43 Differential Feed Operating Lever Z & E N B3R ER 1
44 P10-44 Screw (M3-0.5X2.6) ¥ 44 2
45 P10-45 Nut ¥ g 2
46 P10-46 Screw (1/8-44X3.9) 3% 44 1
47 P10-47 Screw (1/8-44X4.7) 3% 44 1
48 P10-48 Main Feed Dog, C. Set FHa 1
49 P10-49 Feed Rocker, C. Set FMAERA 1
50 P10-50 Feed Bar Eccentric Pin, C. Set E - RPN o ]
51 P10-51 Differential Feed Adjusting Dial, C. Set EEAEGRESE 1
52 P10-52 Feed Rocker, C. Set (Thick material) AR A(EHAR) 1
53 P10-53 Main Feed Dog -7 1
54 P10-54 Differential Feed Dog £y 1









LUBRICATING MECHANISM __

Ref. Parts Amt.
No. No. Description oo 4 Req.
1 P11-1 Crank Chamber Oil Gauge Unit Hdk 1
2 P11-2 Oil Height Indicator HEHE TR 1
3 P11-3 Oil Receiver (Rear) WmEHEILEGR) 1
4 P11-4 01l Wick Pl I 1
5 P11-5 O-ring ORI B IR 1
6 P11-6 Pump, C. Set - B A 1
7 P11-7 Pump Housing Cover (Rear) Unit RhEa(1R) 1
8 P11-8 Screw (9/64-40X9.7) 37 # 6
9 P11-9 In-take Filter & 1
10 P11-10 Pump, C. Set WA 1
11 P11-11 Pump Housing MRE 1
12 P11-12 Pump Gear Shaft (Short) R E(4E) 2
13 P11-13 Pump Gear Shaft (Long) R SR(R) 1
14 P11-14 Oil Pump Gear R 4
15 P11-15 Pump Driven Gear R EE St ¥ 1
16 P11-16  Screw (11/64-40X5) 37 4 2
17 P11-17 O-ring ORI B IR 1
18 P11-18 Washer R 1
19 P11-19 Screw (9/64-40X3) ¥Z 4% 2
20 P11-20 Screw (11/64-40X10.5) ¥ 4 2
21 P11-21 Pump Housing Cover (Front) Unit % b B (AT 1
22 P11-22 Screw (M10-1.5X6.1) ¥Z 44 1
23 P11-23 Thread Take-up Oil Defender Unit By i AR 1
24 P11-24 Screw (9/64-40X7) ¥ 44 2
25 P11-25 Seal Rk Y] 1
26 P11-26 Washer R 1
27 P11-27 Oil Receiver (Front) B (AT 1
28 P11-28 Oil Wick P e 3
29 P11-29 Rubber Bushing BB EH 1
30 P11-30 Oil Filter Screen Rubber Seal B W B H 1
31 P11-31 Oil Filter Screen @R i 4 1
32 P11-32 Oil Reservoir Gasket D AR 1
33 P11-33 Oil Reservoir P 1
34 P11-34  Screw (M5-0.8X14) 82 4 6
35 P11-35 O-ring ORI B IR 1
36 P11-36 Drain Hole Screw (3/8-24X8) ¥% 44 1
37 P11-37 Oil Tube 4R % 1
38 P11-38 Thread Take-up Oil Defender Unit I i AR Bt 1
39 P11-39 Thread Take-up Oil Defender Unit Yy i AR B 1
40 P11-40 Thread Take-up Oil Defender Unit, C. Set BidiRa 1
41 P11-41 Oil Receiver (Front), C. Set MEHRUB(ANA 1
42 P11-42 Oil Reservoir, C. Set R L RN 1
43 P11-43 Oil Filter Screen, C. Set IR ke 1



D007-02

12

ACCESSORY PARTS

53




DOUBLE SIDE CUT PRESSER FOOT MECHANISM e 12
Ref. Parts Amt
No. No. Description gu P A Req.
1 P12-1 Double Side Cut Presser Foot, C. Set B 1) B By 4. 1
2 P12-2 Double Side Cut Presser Foot 2 1 B Wy 1
3 P12-3 Screw (11/64-40X6.3) 3% &4 1
4 P12-4 Carrier/Hook Driving Segment LAasEs Bt A 1
5 P12-5 Carrier/Hook Driving Lever Link L 2 4tEeEy g AR 2
6 P12-6 Link Pin BARES 4
7 P12-7 Screw (3/32-56X3.3) 3% 44 4
8 P12-8 Thread Hook Driving Lever %) 4t BE$H AR AT 1
9 P12-9 Top Cover Thread Hook LA B 4% 4) 1
10 P12-10  Screw (9/64-40X6.8) 82 4 1
11 P12-11 Top Cover Thread Carrier Driving Lever LERICREHAE ]
12 P12-12 Top Cover Thread Carrier LAhgiBR gL 1
13 P12-13 Screw (1/8-44X5) ¥ 44 2
14 P12-14 Presser Foot Attach Piece (Right) FERpiEE R (F) 1
15 P12-15 Presser Foot Attach Piece (Left) BmiEiEh (L) 1
16 P12-16 Screw(3/32-56X1.5) 3% 44 4
17 P12-17 Lower Knife Fin77 1
18 P12-18 Lower Knife Clamp F 171 kIR 1
19 P12-19  Screw (1/8-44X3.5) 57 4 1
20 P12-20 Yielding Section Spring R BB 1
21 P12-21 Yielding Section B R B 1
22 P12-22 Presser Foot Tongue R E R 1
23 P12-23 Screw(3/32-56X2.5) ¥ 44 2
24 P12-24 Presser Foot Spring Plate (Left) BRwE R R (L) 1
25 P12-25 Presser Foot Spring Plate (Right) BWRE R (L) 1
26 P12-26 Screw (3/32-56X2) 3% 44 1
27 P12-27 Spring Plate Holder BERBEERE 1
28 P12-28 Chip Guard AWK ER 1
29 P12-29 Chip Guard Spring MABEARE 1
30 P12-30 Screw (1/8-44X3.4) 37 44 1
31 P12-31 Lap Former AMEAR R 1
32 P12-32 Screw (3/32-56X3.5) ¥2 4% 1
33 P12-33 Screw (3/32-56X3.9) ¥ 4 1
34 P12-34 Lap Former Slide Block ATEA BER 1
35 P12-35 Lap Former Slide Block Spring AMEABERBERR
36 P12-36 Lap Former Guide Plate (Left) AMEFRBEH(E) 1
37 P12-37 Lap Former Guide Plate (Right) AEA BEH(E) 1
38 P12-38 Screw (1/8-44X8) ¥ 4 8
39 P12-39 Sewing Cylinder Cover (Upper) TEEK 1
40 P12-40  Screw (3/32-56X2.1) 57, 4% 1




DOUBLE SIDE CUT PRESSER FOOT MECHANISM ﬁﬁﬁ ‘2“%@%% 12

Ref. Parts Amt.
No. No. Description on 4 Req.
41 P12-41 Main Feed Dog kX 1
42 P12-42 Stitch Plate 4R 1
43 P12-43 Presser Foot Spring Plate (B)(Left) BRmEgh(R)(x) 1
44 P12-44 Presser Foot Spring Plate (B)(Right) BRwEER(K)(E) 1
45 P12-45 Chip Guard Plate MAERE 1
46 P12-46 Screw (3/32-56X4.3) ¥4 1
47 P12-47 Lap Former, C. Set MEA R4 1
48 P12-48 Sewing Cylinder Cover (Upper), C. Set Teiika 1
49 P12-49 Needle Guard(Rear) R4t h (48) 1
50 P12-50 Screw (1/8-44X4.8) 3 & 1
51 P12-51 Stitch Plate Tongue iR E R 1
52 P12-52 Screw (3/32-56X2) 3 &4 1
53 P12-53 Main Feed Dog, C. Set XHa 1
54 P12-54 Stitch Plate, C. Set 4Hig éa 1
55 P12-55 Main Feed Dog ER 1
56 P12-56 Differential Feed Dog E28E 1
57 P12-57 Feed Rocker, C. Set (Thick material) #FRAESA(BHA) |









/SV/_DEVICE SR FE 13
Ref. Parts Amt
No. No. Description oo FA Req.
1 P13-1 Belt Pulley Cover BEne%E 1
2 P13-2 Screw (M4-0.7X8) 82 44 3
3 P13-3 Washer A4 3
4 P13-4 Gear Wheel % 1
5 P13-5 Gear Wheel o 1
6 P13-6 Screw (M6-1X6) 3F 4k 4
7 P13-7 Synchroniser EALRRME B 1
8 P13-8 Screw (11/64x2) 37 &4 1
9 P13-9 Synchroniser Place TR ESE 1
10 P13-10 Screw (M4-0.7x8) 3F &4 6
11 P13-11 Handwheel B F8 1
12 P13-12 Screw (M5-0.8X5) 7 & 2
13 P13-13 Timing Belt & 1
14 P13-14 Screw (M5-0.8X14) ¥7 &4 4
15 P13-15 Screw (M6-1X15) 3F 4 7
16 P13-16 Washer A 7
17 P13-17 Mini Servomotor Support (Upper) 1Ak B A (L) 1
18 P13-18 Mini Servomotor 12 PR B ik 1
19 P13-19 Mini Servomotor Support (Lower) PR BHEE(T) 1
20 P13-20 Washer #®B A 2
21 P13-21 Spring Washer RERA 2
22 P13-22 Screw (3/8-16X45) 3R 44 2
23 P13-23 Nut 3218 1
24 P13-24 Sewing Maching Supprting Block Cover WA E 1
25 P13-25 Pierce Filament Illustration FRE 1
26 P13-26 Emblem s 1
27 P13-27 Rivet SpaT 2
28 P13-28 Sewing Maching Supprting Block #AE 1
29 P13-29  Pitman Bk A 1
30 P13-30 Wood Screw AL 4% 7
31 P13-31 Control Rapid Box R R 1
32 P13-32 Control Box EH A 1
33 P13-33 Cord Clamp B i 1
34 P13-34 Mini Servomotor, C. Set 15 B B ik 1
35 P13-35 Gear Wheel, C. Set EHa 1
36 P13-36 Gear Wheel, C. Set Wi 1
37 P13-37 Band (12cm) gHA229) 1
38 P13-38 Screw (3/8-16X50) 3% 44 1
39 P13-39 Arrow Sticker TR AL & 1
40 P13-40 Qil Seal Plug B ik 1




, .. .. .“ ,..|a
| © 3_
& SEG 0SmG . Doud v y

ool Vv
g .

31
o
&
o

e

14

ﬁ

li : @

o=




/AT/

Ref. Parts Amt
No. No. Description oo A Req.
1 P14-1 Regulator AR b 1
2 P14-2 Air Tube(6x4mm) J&. & (6x4mm) 1
3 P14-3 Solenoid Valve B L 1
4 P14-4 Air Tube(4x2.5mm)(Blue) L& (4x2.5)(B) 1
5 P14-5 Air Tube(4x2.5mm)(Orange) R (4x2.5)(4%) 1
6 P14-6 L" Connector B L' R % 85 2
7 P14-7 Air Cylinder AL 1
8 P14-8 Nut R4 1
9 P14-9 Presser Lifter Holder FEL R 3R 1
10 P14-10 Screw (M6-1X15) 37 44 4
11 P14-11 Cylinder Bracket A A 1
12 P14-12 Screw (3/16-32X11.5) 37 4 4
13 P14-13 Presser Foot Connecting Lever 16 R i A 1
14 P14-14 Screw (3/16-32X4) 3R & 2
15 P14-15 Air Cylinder, C. Set A Ersa 1
16 P14-16 Solenoid Valve, C. Set TR A 1
17 P14-17 Oil Seal Plug B 1



15

L —
557\

fn

6] Lg
/
/A\\q%“w
e, 41
P l\
T

NN
SN

\_.\
\ wa,\\ 3




/ET/_DEVICE RELAIHE 15
Ref. Parts Amt.
No. No. Description oo A Regq.
1 P15-1 Solenoid Valve L w5 B 1
2 P15-2 Solenoid Valve Bracket B wE R A 1
3 P15-3 Screw (M6-1X15) SZ 44 2
4 P15-4 Washer #H 2
5 P15-5 Screw (M5-0.8X14) 2 & 3
6 P15-6 Screw (M4-0.7X8) $2 4 1
7 P15-7 Cord Clamp ®E 1
8 P15-8 Retaining Ring PR 1
9 P15-9 O-Ring O 1 BB 3% 2
10 P15-10 Bearing Housing KB T 1
11 P15-11 Belt Pulley Cover Bracket R E R 1
12 P15-12 Screw (3/16-32X11.5) 2 44 4
13 P15-13 Solenoid Valve, C. Set TrE A 1
14 P15-14 Bearing Housing, C. Set ABRETEHN 1
15 P15-15 Nut 3 g 1
16 P15-16 Presser Lifter Holder R &R 55 1
17 P15-17 Presser Foot Connecting Lever 36 B B i 42 1



16




/AW/ DEVICE, C.SET(SELECT DEVICE e 16
Ref. Parts Amt
No. No. Description do A Req.
1 P16-1 Dust-Collecting Equipment £ ER 1
2 P16-2 Hose Band ()5 1
3 P16-3 Take Over Be 1
4 P16-4 Hose Band 2E 1
5 P16-5 Wood Screw AIF & 4
6 P16-6 Take Over BE 1
7 P16-7 Regulator Support B & & 1
8 P16-8 Wood Screw AR &4 2
9 P16-9 Solenoid Valve T B 1
10 P16-10 L" Connector L"# 8 & 58 1
11 P16-11 Screw (M3-0.5X24) 3% 4% 2
12 P16-12 Air Tube(6x4mm) J& % (6x4mm) 1
13 P16-13 Spring Washer BERA 2
14 P16-14 Hose Union B E 4 58 1
15 P16-15 Regulator FUR sk 1
16 P16-16  Hose Union R 3R 1
17 P16-17 Hose Band &3 1
18 P16-18 Regulator Support B £ p 1
19 P16-19 Regulator Support ARMBEEZEFE 1
20 P16-20 Screw (M5-0.8X9) 37 & 2
21 P16-21 Regulator Support B & & 1
22 P16-22 Spring Washer BEEA 2
23 P16-23 Nut 32 g 2
24 P16-24 Connector B E R 1
25 P16-25 Washer K 2
26 P16-26 A Gas Cylinder FHE 1
27 P16-27 Solenoid Valve, C. Set LR A E 1
28 P16-28 Regulator, C. Set AR 1
29 P16-29 Suction Pipe Unit, C. Set w% B A 1
30 P16-30 Suction Pipe Unit B E 1
31 P16-31 Suction Pipe Unit Support (Upper) %% B 2 E(L) 1
32 P16-32 Screw (M5-0.8X14) 3 44 2
33 P16-33 Washer #* K 2
34 P16-34 Screw (M5-0.8X15.9) R & 1
35 P16-35 Nut $E 18 1
36 P16-36 Suction Pipe Unit Support (Lower) % E B ZE(T) 1
37 P16-37 Screw (M5-0.8X11.7) 3% 4 2
38 P16-38 Washer #AH 1
39 P16-39 Suction Pipe Unit, C. Set ¥ 1



17

14




THREAD STAND _

Ref. Parts Amt
No. No. Description on 4 Req.
1 P17-1 Column Cap IS 1
2 P17-2 Column Pipe(Upper)(Short) L&A (4a) 1
3 P17-3 Thread Hanger (3 Spools Type) 37LiB 4 B 2
4 P17-4 Thread Hanger Support B PIEE TR 4
5 P17-5 Spring Washer BERA 4
6 P17-6 Screw (M6-1X23) B 4 4
7 P17-7 Thread Guide Holder (Large) RKiBRAFE R 1
8 P17-8 Thread Guide Arm BT ERE 1
9 P17-9 Thread Guide Holder (Small) B AT B E 1
10 P17-10 Thread Guide (6 Spool Type) 67LiB 44T 1
11 P17-13 Nut R 6
12 P17-14 Column Pipe(Upper) Lt 1
13 P17-15 Spool Stand (3 Spool Type) 3Pl E 2
14 P17-16 Column Pipe (Lower) F &4 1
15 P17-17 Washer A 2
16 P17-18 Nut A 1
17 P17-19 Spool Cushion B E R 6
18 P17-20 Spool Mat e 6
19 P17-21 Spool Seat Disc bR A 6
20 P17-22 Spool Pin £2 dhix 6
21 P17-23 Spring Washer BEEA 6






/CL/ _DEVICE

Ref. Parts Amt,
No. No. Description oo P A Req.
1 P18-1 Belt Pulley Cover RFr#E 1
2 P18-2 Screw (M4-0.7X5) 3% &k 4
3 P18-3 Washer oy 4
4 P18-4 Handwheel B F8 1
5 P18-5 Nut LA 3
6 P18-6 Spring Washer BERA 3
7 P18-7 Washer /o 3
8 P18-8 Motor Bif 1
9 P18-9 Screw (M6-1X15) B4 4
10 P18-10 Washer A 4
11 P18-11 Belt Pulley Cover Bracket (Down) ERBEIHECT) 1
12 P18-12 Belt Pulley Cover Bracket (Upper) EEHmEXHEWL) 1
13 P18-13 Screw (M4-0.7X8) & 1
14 P18-14 Washer A 1
15 P18-15 Presser Foot Connecting Lever LR 1
16 P18-16 Iron Hook R4 1
17 P18-17 Belt & 1
18 P18-18 Screw (5/16-18X45) 3R 4 3
19 P18-19 Driving Lever(Length) BExgEs:iiEi(k) 1
20 P18-20 Driving Lever Shaft EEAEC 1
21 P18-21 Driving Lever(Short) BERsEEN(E) |
2 P18-22 Pitman(Length) B R AE(E) 1
23 P18-23 Screw (M4-0.7X8) 3T & 4
24 P18-24 Arrow Sticker & 8A Bk &% 1



19

21
FEERRCE

$/j%aaﬁa




ATTACHMENT BOX__________

Ref. Parts Amt
No. No. Description oo 4 Req.
1 P19-1 Attachment Box Bt 1+ & 1
2 P19-2 Thread Tweezers FHR K 1
3 P19-3 Threading Wire F R & 1
4 P19-4 Hexagonal Wrench (4mm) A 75 AR F (4mm) 1
5 P19-5 Hexagonal Wrench (3mm) A 75 A R F(Gmm) 1
6 P19-6 Hexagonal Wrench (2.5mm) A 75 AR F(2.5mm) 1
7 P19-7 Screwdriver 32 e F 1
8 P19-8 Needle 4t 5
9 P19-9 Needle B4t 2
10 P19-10 Lower Knife Tk 1
11 P19-11 Upper Knife ¥k 1
12 P19-12 Needle Height Gauge G AN S 1
13 P19-13 Wrench RF 1
14 P19-14 Wrench wF 1
15 P19-15 Wrench w®F 1
16 P19-16 Double Side Cut Presser Foot Spring Plate (Left) #t1BWRE % A (£) 1
17 P19-17 Double Side Cut Presser Foot Spring Plate (Right) #4718 W3R % A (%) 1
18 P19-18 Iron Chain S 4 1
19 P19-19 Wrench R F 1
20 P19-20 Hexagonal Wrench (1.5mm) M 75 AR F(1.5mm) 1
21 P19-21  Folder &A% 1
22 P19-22 Screw(1/8-44X8) ¥4 1
23 P19-23 Band (12cm) gw22%) 4
24 P19-24 Band (15cm) 252 %) 2



20

-
=)
1
XN P4
Nl SIRUBA  Dpoo7
F#A PARTS LIST
3
I
\l/
c ETTel S
4
SiRUBA D007
srARsE
INSTRUCTION BOOK
15
&2
@ 17 5 s
11

EEAC R




Ref. Parts Amt.
No. No. Description oo A Req.
1 P20-1 Oiler i 1
2 P20-2 Funnel <k 1
3 P20-3 Oil PR 1
4 P20-4 Screw, C. Set ¥R 4hdm 1
5 P20-5 Screwdriver B4t T+ 1
6 P20-6 Pitman(Length) BiE PRk 1
7 P20-7 Screw, C. Set ¥ 1
8 P20-8 Supporting Block Rubber Cushion BLEEBBEBR 1
9 P20-9 Parts Book L EL 1
10 P20-10 Machine Cover R E 1
11 P20-11 Instruction Book A5 F 1 1
12 P20-12 Pedal, C. Set R Bap ¥ AR 4a. 1
13 P20-13 Drier LR 1
14 P20-14 Thread Stand, C. Set o] 1
15 P20-15 Screw(3/8-16X45) 2 44 2
16 P20-16 Spring Washer BERR 2
17 P20-17 Washer A 2
18 P20-18 Screw(5/16-18X100) B2 44 4
19 P20-19 Washer K 4
20 P20-20 Nut E 18 8
21 P20-21 Spring Washer BE¥R 4
22 P20-22 Washer #®H 4



21




/AW/ DEVICE C.SET(SELECT DEVICE

No. No. Description oo P A
1 P21-1 Suction Pipe Unit, C. Set BAEEa 1
2 P21-2 Suction Pipe Unit, C. Set RE A 1



22 DO007-3




EXCLUSIVE _PARTS __

Ref. Parts Amt
No. No. Description au 4 Req.
1 P22-1 Tape Reel Support XEE 1
2 P22-2 Screw(9/64-40X12) 32 4 2
3 P22-3 Rubber Cushion BB A 2
4 P22-4 Tape Reel Shaft X ¥R 1
5 P22-5 Nut E & 1
6 P22-6 Tape Base -l 38 2
7 P22-7 Tape Reel Spring BE 1
8 P22-8 Collar IF 1
9 P22-9 Screw(9/64-40X7.5) 3 4 1
10 P22-10 Tape Guide A4k 1
11 P22-11 Screw(M4-0.7X5) ¥ & 1
12 P22-12 Frame Chip Guard ¥ 1
13 P22-13 Folder o] o\ 1
14 P22-14 Screw(9/64-40X4.5) 37 44 2
15 P22-15 Frame Chip Guard Spring B 1
16 P22-16 Screw(M5-0.8X8.7) ¥ 4 1
17 P22-17 Presser Foot, C. Set JE B 48 1
18 P22-18 Presser Foot & By 1
19 P22-19 Screw(11/64-40X6.3) 3F 44 1
20 P22-20 Presser Foot Attach Piece (Right) BE:ER (&) 1
21 P22-21 Presser Foot Attach Piece (Le;‘t) BEgER (L) 1
22 P22-22 Screw(3/32-56X1.5) 37 4 4
23 P22-23 Lower Knife Fina 1
24 P22-24 Lower Knife Clamp T 171 &R 1
25 P22-25 Screw(1/8-44X3.5) 3% 4 1
26 P22-26 Yielding Secion Spring INREBBE 1
27 P22-27 Yielding Secion R A 1
28 P22-28 Screw(1/8-44X5) 3% 4 1
29 P22-29 Presser Foot Spring Plate (Left) BRu#Eh (L) 1
30 P22-30 Presser Foot Spring Plate (Right) BRWERHRCE) 1
31 P22-31 Screw(3/32-56X2) 37 4 2
32 P22-32 Spring Plate Holder BE R B LA 1
33 P22-33 Chip Guard A EA 1
34 P22-34 Chip Guard Spring MABERRYE 1
35 P22-35 Screw(1/8-44X3.4) 3% & 1
36 P22-36 Frame chip Guard Washer A 1



Main Parts

Models FAXE | RIFR(E) | AWRKRGE) | FRAFR(E) | FRPR(GE)
D007-01-452 P6-14(452) P6-36 P6-37(452) P6-47 P6-48(452)
D007-02-452 P12-1(452) P12-24 P12-25 P12-43 P12-44
D007-01-460 P6-14(460) P6-36 P6-37(460) P6-47 P6-48(460)
D007-02-460 P12-1(460) P12-24 P12-25 P12-43 P12-44
D007H-01-452 P6-14(452) P6-36 P6-37(452)

DO007H-02-452 P12-1H(452) P12-24H P12-25H
DO007H-01-460 P6-14(460) P6-36 P6-37(460)
DO007H-02-460 P12-1H(460) P12-24H P12-25H
D007-03-452 P22-17 P22-29 P22-30
D007-03-460 ” " ”
Main Parts
g

Models 4+44 4HiR $ 4B nEME | WAHBA
D007-01-452 P5-40(452) P5-44(452) P7-7 P6-34
D007-02-452 " P12-42(452) P12-31 " P12-21
D007-01-460 P5-40(460) P5-44(460) ” P6-34
D007-02-460 " P12-42(460) P12-31 ” P12-21
DO0O07H-01-452 P5-40(452) P5-44(452) " P6-34
D0O07H-02-452 " P12-42(452) P12-31H " P12-21
DO0O07H-01-460 P5-40(460) P5-44(460) ” P6-34
DO007H-02-460 " P12-42(460) P12-31H " P12-21
D007-03-452 P5-40(452) P5-44(452) " pP22-27
D007-03-460 P5-40(460) P5-44(460) " "




STITCH LENGTH SPECIFICATION TION SHIERAE & 23
et < ]15\) Ty &
@/
A TR TAkKR |L#gast(sa)| L4 (k) BAR
P7-42 P7-40 P6-31 P6-25 P6-22
Vi / P12-18 P12-12 P12-9 P12-22
/" / P6-31 P6-27 P6-24
/ /" P12-18 P12-12 P12-9 P12-22
P7-42H N P6-31 P6-25 P6-22
/ / Vi P12-12 P12-9 P12-22H
/N Vi // P6-25 P6-22
/ // I P12-12 P12-9 P12-22H
P7-42 P22-23 P22-24
Vi /i !
. i
L g -
$HIRE LIER ] %% s+#§ (A7) s+#8(4%) Lk
P5-45(452) P10-7 P10-8 P8-45 P10-10 P8-43
" " P12-41 " " "
P5-45(460) " P10-8 " " "
" " P12-41 ” " ”
P5-45(452) P10-54 P10-53 " " "
" P12-56 P12-55 " " "
P5-45(460) P10-54 P10-53 " " "
" P12-56 P12-55 " " "
P5-45(452) P10-7 P10-8 " " "

P5-45(460)

"

"

n

"




=MA1R3 TR 3] KAULIN MFG. CO. LTD.

The specification and/or appearences of the equipment described in this parts list are subiect to OEMO0606 JUN.2006
change because of modification without previous notice.





